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STANDARD SAMPLE No. 24 |
VANADIUM STEEL, 0.15% VANADIUM

CASTING FURNISHED BY UNION STEEL CASTING CO., PITTSBURGH, PA.

CARBON. SILICON. PHOSPHORUS. SULPHUR. MANGANESE.
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a Na,S—Iodine. ¢Swedish method. © ZnS—TIodine.
b Regarded by analyst as the better result. 4 Titrated against arsenious acid. f Persulphate—As;Og.
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This standard is not recommended for colorimetric carbon determinations, because of uncertainty
as to the condition of the carbon. ,
S. W. STRATTON,

Director,
Washington, D. C. 11-8672 ’ October 1, 1910,



